(T4

Hi-Tech Parts

M O

REF 20401

ID. | PIEZA/PART

T

1Person

UNTING |

www.puig.tv

WWW.pUIgUSa.com

NS TRUCT.I

SPORT SCREEN

N
DESCRIPCION

Cupula SPORT

i

DESCRIPTION

SPORT screen

info@puig.tv
info(@puigusa.com

O N S

o

20401W/H/F/NM3

2 ‘%)» (TS;Z'C”: ‘iiﬁﬁ;'f‘zl SSXS Long Hexagonal 25 |10 6 < pecial screw hexagonal Lenght 25 2 TORNI-EM5---732
3 @:.,))) (ng;'c”ao Eﬁj;ijlz)MSXB Long Hexagonal 14| 5. 6 special screw hexagonal Lenght 14 2 TORNI-EC----597
4 Silentblock @9 x@6 x8mm 12x26x9 Silentblock 4 AROPASACABLES-3
5 @> Casquillo con valona @12xJ6,8x7,3 J12x26,8x7,3 bush with flange 4 CASQUI-1A---750
6 ))))) Tornillo allen M5x16 @11 1SO 7380 M5x16 @11 ISO 7380 allen Screw 4 TORNI-17380-493
7 @ Tapon tornillo M5 1SO 7380 M5 ISO7380 screw cap 4 TAPON-------- 85

Pg.1/2




mg WwWw.puig.tv info@puig.tv

Hi-Tech Parts WWW.pUigUSa.com info@puigusa.com

INSTRUCCIONES DE MONTAJE - MOUNTING INSTRUCTIONS - MONTAGEANLEITUNG

ornilleria origina

riginal screws 2
DISASSEMBLY ASSEMBLY
DESMONTAJE MONTAJE

ASSEMBLY ASSEMBLY
MONTAJE \ MONTAJE
3




